
PARTS LIST
PART NAMEITEM
Base Head1

Thumb screw M6 x 1 thread2
Spring plate3

Botton head screw M4 x 8mm4
Cross bolt M8 x 55 mm5

Counter nut6
Long leveling screw M12 x 1.757
Short leveling screw M12 x 1.758

S/S Insert9
Locking screw10

Needle thrust bearing11
Rubber O-Ring P412

Mariner wheel13
Center post 1" (25.4)14

Coaxial body15
Counterzink screw M10 x 16 mm16

Tension screw M8 x 8 mm17
Teflon sheet 3 mm18

Sliding plate "X"19
Sliding plate "Y"20

Coil spring + polymer tip21
Spherical plain bearing22

Center shaft23
Joystick handle24

Collet head25
Set Screw M6 x 1 thread26

Base Plate27
Counterzink screw M5 x 15 mm28

Set Screw29
Retainer Plat30

Fore end stopper31
Buble level32
Side plate 33

Countersink Screw M5 x 16mm34
Leg (3x )35

Insert36
Counterzink screw M6 x 3537
Counterzink screw M6 x 4538

Lever39
Side tension screw40

EXPLODED DRAWING

33

28

32
21

2023

18

17 15

25

24
26

13
14

11
4

2

6

4

10

21 16

7 6

83936

342831 28 29

22

9

312

5

19

40

1

35

27

30

37 38

MINI-X


